SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

Appendix A. Radiated Spurious Emission

Test Engineer :

Jet Lui, Kyle Jhuang and Karl Hou

Temperature :

23~24°C

Relative Humidity :

45~46%

15E Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI  |Note| Frequency | Level | Over Limit Read |Antenna| Cable [Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m) (dB) |(dBpV/m )| (dBuV) |(dB/m)| (dB) | (dB) |(cm )|(deg)|(P/A)(H/V)
5149.85 61.16 |-12.84 74 5155 | 3518 | 6.72 | 3229 | 108 | 249 | P | H
5150 45.48 | -8.52 54 35.87 | 3518 | 6.72 | 3229 | 108 | 249 | A | H
* 5178 94.1 - - 84.43 | 3522 | 6.73 | 3228 | 108 | 249 | A | H
802.11a
* 5178 105.48 - - 95.81 | 3522 | 6.73 | 3228 | 108 | 249 | P | H
CH 36
5149.85 60.66 |-13.34 74 51.05 | 3518 | 6.72 | 3229 | 100 | 170 | P | V
5180MHz
5150 4595 | -8.05 54 36.34 | 3518 | 6.72 | 3229 | 100 | 170 | A | V
* 5182 94.47 - - 84.8 35.22 | 6.73 | 3228 | 100 | 170 | A | V
* 5182 105.44 - - 95.77 | 3522 | 6.73 | 3228 | 100 | 170 | P | V
5149.55 56.3 -17.7 74 46.69 | 35.18 | 6.72 | 3229 | 101 | 142 | P | H
5146.85 44.45 | -9.55 54 3484 | 3518 | 6.72 | 3229 | 101 | 142 | A | H
* 5218 96.75 - - 87 35.26 | 6.76 | 3227 | 101 | 142 | A | H
* 5218 108.43 - - 98.68 | 3526 | 6.76 | 3227 | 101 | 142 | P | H
5352.42 55.04 |-18.96 74 45.02 | 3542 | 683 | 3223 (101 | 142 | P | H
802.11a
5360.23 43.89 |[-10.11 54 3385 | 3542 | 6.85 | 3223 | 101 | 142 | A | H
CH 44
5146.85 55.94 |-18.06 74 46.33 | 35.18 | 6.72 | 3229 | 108 | 178 | P | V
5220MHz
5150 44.28 | -9.72 54 34.67 | 3518 | 6.72 | 3229 | 108 | 178 | A | V
* 5222 97.03 - - 87.28 | 3526 | 6.76 | 32.27 | 108 | 178 | A | V
* 5222 108.88 - - 99.13 | 35.26 | 6.76 | 32.27 | 108 | 178 | P | V
5373.65 54.76 |-19.24 74 44.7 35.44 | 6.85 | 3223 | 108 | 178 | P | V
5350 4359 |-1041 54 3357 | 3542 | 6.83 | 3223 | 108 | 178 | A | V
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5148.05 5429 |-19.71 74 44.68 35.18 6.72 | 32.29 | 101 | 144 P H

5145.2 43.44 |-10.56 54 33.83 35.18 6.72 | 3229 | 101 | 144 | A | H

* 5242 97.65 - - 87.84 35.3 6.77 | 32.26 | 101 | 144 | A | H

* 5242 109.12 - - 99.31 35.3 6.77 | 32.26 | 101 | 144 P H

5350.88 56.47 |-17.53 74 46.45 35.42 6.83 | 32.23 | 101 | 144 P H

802.11a 5359.9 44.77 -9.23 54 34.73 35.42 6.85 | 32.23 | 101 | 144 | A H
52C4|_(|)l:8HZ 5130.05 54.07 |-19.93 74 44.49 35.16 6.71 | 32.29 | 105 | 158 P |V
5141.15 43.1 -10.9 54 33.49 35.18 6.72 | 3229 | 105 | 158 | A | V

* 5242 98.22 - - 88.41 35.3 6.77 | 3226 | 105 | 158 | A | V

* 5242 109.29 - - 99.48 35.3 6.77 | 32.26 | 105 | 158 P \%

5364.3 57.07 |-16.93 74 47.01 35.44 6.85 | 32.23 | 105 | 158 P |V

5359.24 4441 -9.59 54 34.37 35.42 6.85 | 32.23 | 105 | 158 | A \%

Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI |Note| Frequency | Level Over Limit Read |Antenna| Cable [Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)[(dB) |(dBpV/m)| (dBupV) |[(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
10359 4424 |-29.76 74 53.42 38.2 9.8 57.18 | 100 0 P H
802.11a 15540 50.84 |-23.16 74 56.66 40.64 | 11.81 | 58.27 | 100 0 P H
SE;)'SIGHZ 10359 44.05 |-29.95 74 53.23 38.2 9.8 | 57.18 | 100 0 P |V
15540 53.54 |-20.46 74 59.36 40.64 | 11.81 | 58.27 | 100 0 P \%
10440 43.35 |-30.65 74 52.47 38.2 9.82 | 57.14 | 100 0 P H
802.11a 15660 53.29 |-20.71 74 58.88 | 40.79 | 11.8 | 58.18 | 100 0 P |H
CH 44 10440 43.36 |-30.64 74 52.48 38.2 9.82 | 57.14 | 100 0 P \%
5220MHz 15658 46.1 -7.9 54 51.69 40.79 11.8 | 58.18 | 100 | 194 | A | V
15658 60.29 |-13.71 74 65.88 40.79 11.8 | 58.18 | 100 | 194 | P \%
10479 45 -29 74 54.07 38.2 9.84 | 57.11 | 100 0 P H
802.11a 15720 53.25 |[-20.75 74 58.7 40.87 11.8 | 58.12 | 100 0 P H
CH 48 10479 441 -29.9 74 53.17 38.2 9.84 | 57.11 | 100 0 P \%
5240MHz 15720 45.94 -8.06 54 51.39 40.87 11.8 | 58.12 | 100 | 195 | A | V
15720 58.94 |-15.06 74 64.39 40.87 11.8 | 58.12 | 100 | 195 | P | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11n HT20(Band Edge @ 3m)

WIFI  |Note| Frequency | Level | Over Limit Read |Antenna| Cable [Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m )| (dBpV) |(dB/m)| (dB) | (dB) [(cm)|(deg )|(P/A)(H/V)
5148.95 63.62 |-10.38 74 54.01 35.18 6.72 | 32.29 | 102 | 142 P H
5150 45.96 -8.04 54 36.35 | 35.18 6.72 | 3229 | 102 | 142 | A | H
802.11n | * 5182 94.04 - - 84.37 | 3522 | 6.73 | 32.28 | 102 | 142 | A | H
HT20 * 5182 105.95 - - 96.28 35.22 6.73 | 32.28 | 102 | 142 P H
CH 36 5148.65 64.26 -9.74 74 54.65 35.18 6.72 | 32.29 | 108 | 158 P \%
5180MHz 5150 47.01 |-6.99 54 374 | 3518 | 6.72 | 3229 | 108 | 158 | A | V
* 5182 94.32 - - 84.65 | 35.22 6.73 | 3228 | 108 | 158 | A | V
* 5182 105.61 - - 95.94 35.22 6.73 | 32.28 | 108 | 158 | P \%
5148.8 56.46 |-17.54 74 46.85 35.18 6.72 | 3229 | 102 | 144 | P H
5146.85 44.29 -9.71 54 34.68 35.18 6.72 | 3229 | 102 | 144 | A H
* 5218 96.49 - - 86.74 35.26 6.76 | 32.27 | 102 | 144 | A | H
* 5218 108.51 - - 98.76 35.26 6.76 | 32.27 | 102 | 144 | P H
802.11n 5376.51 55.08 |-18.92| 74 4502 | 3544 | 6.85 | 3223 | 102 | 144 | P | H
HT20 5359.9 43.68 |-10.32 54 33.64 35.42 6.85 | 3223 | 102 | 144 | A | H
CH44 5148.65 56.29 |-17.71 74 46.68 35.18 6.72 | 3229 | 109 | 176 | P | V
5220MHz 5150 44.62 |-9.38 54 35.01 | 3518 | 6.72 | 3229 | 109 | 176 | A | V
* 5222 95.73 - - 85.98 35.26 6.76 | 32.27 | 109 | 176 | A | V
* 5222 107.38 - - 97.63 | 35.26 6.76 | 32.27 | 109 | 176 | P | V
5375.74 52.38 |-21.62 74 42.32 35.44 6.85 | 3223 | 109 | 176 | P Vv
5359.13 42.33 |-11.67 54 32.29 35.42 6.85 | 3223 | 109 | 176 | A | V
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5096.34 54.23 |-19.77 74 44,72 | 35.12 6.69 323 | 100 | 146 | P | H
5141.79 42.9 -11.1 54 33.29 | 35.18 6.72 | 3229 | 100 | 146 | A | H
* 5242 96.31 - - 86.5 35.3 6.77 | 3226 | 100 | 146 | A | H
* 5242 108.06 - - 98.25 35.3 6.77 | 3226 | 100 | 146 | P | H
802.11n 5367.16 56.56 |-17.44 74 46.5 35.44 6.85 | 3223 | 100 | 146 | P | H
HT20 5359.57 45.06 | -8.94 54 35.02 | 35.42 6.85 | 3223 | 100 | 146 | A | H
CH 48 5106.98 54.21 |-19.79 74 4468 | 35.14 6.69 323 | 108 | 166 | P | V
5240MHz 5145.2 43.01 |-10.99 54 334 | 3518 | 6.72 | 3229 | 108 | 166 | A | V
* 5242 95.94 - - 86.13 35.3 6.77 | 32.26 | 108 | 166 | A | V
* 5242 107.22 - - 97.41 35.3 6.77 | 3226 | 108 | 166 | P | V
5369.47 52.95 |[-21.05 74 42.89 | 35.44 6.85 | 3223 | 108 | 166 | P | V
5350.11 42,79 |-11.21 54 32.77 | 35.42 6.83 | 3223 | 108 | 166 | A | V
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI |Note| Frequency | Level Over Limit Read |Antenna| Cable [Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)[(dB) |(dBpV/m)| (dBupV) |[(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
10360 44.35 |-29.65 74 53.53 38.2 9.8 57.18 | 100 0 P | H
802.11n 15540 49.76 |-24.24 74 55.58 40.64 | 11.81 | 58.27 | 100 0 P H
HT20 10360 4426 |-29.74 74 53.44 38.2 9.8 57.18 | 100 0 P |V
SZE;ISIGHZ 15540 42.5 -11.5 54 48.32 40.64 | 11.81 | 58.27 | 127 | 189 | A \%
15540 53.73 |-20.27 74 59.55 40.64 | 1181 | 58.27 | 127 | 189 | P | V
10440 4451 |-29.49 74 53.63 38.2 9.82 | 57.14 | 100 0 P H
802.11n 15660 42.43 |-11.57 54 48.02 40.79 11.8 | 58.18 | 114 | 168 | A | H
HT20 15660 53.54 |-20.46 74 59.13 40.79 11.8 | 58.18 | 114 | 168 | P H
CH 44 10440 4478 |-29.22 74 53.9 38.2 9.82 | 57.14 | 100 0 P \%
5220MHz 15660 43.68 |-10.32| 54 49.27 | 40.79 | 11.8 | 58.18 | 129 | 196 | A | V
15660 55.95 |[-18.05 74 61.54 40.79 11.8 | 58.18 | 129 | 196 | P | V
10480 43.92 |-30.08 74 52.99 38.2 9.84 | 57.11 | 100 0 P H
802.11n 15720 44.08 -9.92 54 49.53 40.87 11.8 | 58.12 | 117 | 163 | A | H
HT20 15720 54.64 |-19.36 74 60.09 40.87 118 | 58.12 | 117 | 163 | P H
CH 48 10480 4459 |-29.41 74 53.66 38.2 9.84 | 57.11 | 100 0 P Vv
5240MHz 15720 46.93 | -7.07 54 52.38 | 40.87 | 11.8 | 58.12 | 126 | 186 | A | V
15720 58.02 |-15.98 74 63.47 40.87 11.8 | 58.12 | 126 | 186 | P | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI  |Note| Frequency | Level | Over Limit Read |Antenna| Cable [Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)|(dB) |(dBpV/m)| (dBpV) |(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
5149.55 62.04 |-11.96 74 52.43 35.18 6.72 | 32.29 | 100 | 152 P H
5149.25 50.12 | -3.88 54 4051 | 35.18 | 6.72 | 32.29 | 100 | 152 | A | H
* 5188 103.31 - - 93.64 35.22 6.73 | 32.28 | 100 | 152 P H
* 5188 93.12 - - 83.45 35.22 6.73 | 32.28 | 100 | 152 | A | H
802.11n 5402.58 53.4 | -20.6 74 4326 | 35.48 | 6.88 | 3222 | 100 | 152 | P | H
HT40 5359.9 43.05 |[-10.95 54 33.01 | 3542 | 6.85 | 3223 | 100 | 152 | A | H
CH 38 5145.05 62.04 |-11.96 74 52.43 | 35.18 | 6.72 | 3229 | 103 | 143 | P | V
5190MHz 5149.85 48.91 |-5.09 54 39.3 | 3518 | 6.72 | 3229 | 103 | 143 | A | V
* 5188 102.56 - - 92.89 35.22 6.73 | 3228 | 103 | 143 | P | V
* 5188 92.78 - - 83.11 | 3522 | 6.73 | 3228 | 103 | 143 | A | V
5356.27 5296 |-21.04 74 42.92 35.42 6.85 | 3223 | 103 | 143 | P \%
5361.22 4256 |-11.44 54 325 35.44 6.85 | 3223 | 103 | 143 | A | V
5149.4 56.37 |-17.63 74 46.76 35.18 6.72 | 32.29 | 100 | 146 P H
5148.5 44.26 -9.74 54 34.65 35.18 6.72 | 3229 | 100 | 146 | A | H
* 5228 95 - - 85.22 | 3528 | 6.76 | 32.26 | 100 | 146 | A | H
* 5228 105.28 - - 95.5 35.28 6.76 | 32.26 | 100 | 146 | P H
802.11n 5362.76 55.24 |-18.76 74 45.18 35.44 6.85 | 3223 | 100 | 146 | P H
HT40 5359.46 44.86 -9.14 54 34.82 35.42 6.85 | 32.23 | 100 | 146 | A H
CH 46 5149.25 55.34 |-18.66 74 45.73 35.18 6.72 | 3229 | 111 | 194 | P Vv
5230MHz 5150 44.18 |-9.82 54 3457 | 3518 | 6.72 | 3229 | 111 | 194 | A | V
* 5228 92.37 - - 82.59 35.28 6.76 | 3226 | 111 | 194 | A | V
* 5228 102.73 - - 92.95 35.28 6.76 | 32.26 | 111 | 194 | P Vv
5370.13 52.34 |-21.66 74 42.28 35.44 685 | 3223 | 111 | 194 | P | V
5357.48 42.64 |-11.36 54 32.6 35.42 6.85 | 3223 | 111 | 194 | A | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI |Note| Frequency | Level Over Limit Read |Antenna| Cable [Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)[(dB) |(dBpV/m)| (dBupV) |[(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)

802.11n 10380 43.82 |-30.18| 74 5298 | 382 | 981 |5717|100| O | P | H

HT40 15570 46.28 |-27.72 74 52.03 40.68 | 11.81 | 58.24 | 100 0 P H

CH 38 10380 43.2 -30.8 74 52.36 38.2 9.81 | 57.17 | 100 0 P |V
5190MHz 15568 49.37 |-2463| 74 55.12 | 40.68 | 11.81 | 5824 [ 100 | 0 | P | V
802.11n 10460 43.19 |-30.81 74 52.29 38.2 9.83 | 57.13 | 100 0 P H

HT40 15692 51.57 |-22.43 74 57.09 40.83 11.8 | 58.15 | 100 0 P H

CH 46 10460 44,18 |-29.82 74 53.28 38.2 9.83 | 57.13 | 100 0 P \%
5230MHz 15688 53.4 | -20.6 74 58.92 | 40.83 | 11.8 | 58.15 | 100 | O P |V
Remark 1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
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15E Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI  |Note| Frequency | Level | Over Limit Read |Antenna| Cable [Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)|(dB) |[(dBuV/m) (dBuV) |(dB/m)| (dB) | (dB) [(cm)|(deg)|(P/A)(H/V)
5122.7 54.26 |-19.74 74 4468 | 3516 | 6.71 | 3229 | 100 | 145 | P | H
5149.7 42.81 |-11.19 54 33.2 3518 | 6.72 | 3229 | 100 | 145 | A | H
* 5262 97.22 - - 87.37 | 3532 | 6,79 | 3226 | 100 | 145 | A | H
* 5262 108.9 - - 99.05 | 3532 | 6.79 | 32.26 | 100 | 145 | P | H
5355.06 57.91 |-16.09 74 47.89 | 3542 | 683 | 3223 | 100 | 145 | P | H
802 11a 5359.79 4549 |-8.51 54 3545 | 3542 | 6.85 | 3223 | 100 | 145 | A | H
52(:6:)';2Hz 5096.75 55.05 |-18.95 74 4554 | 3512 | 6.69 323 | 100 | 193 | P | V
5144.15 43.21 |-10.79 54 33.6 3518 | 6.72 | 3229 | 100 | 193 | A | V
* 5258 94.99 - - 85.18 35.3 6.77 | 32.26 | 100 | 193 | A | V
* 5258 106.76 - - 96.95 | 353 | 6.77 | 3226 | 100 | 193 | P | V
5358.03 52.8 -21.2 74 42.76 | 3542 | 6.85 | 3223 | 100 | 193 | P | V
5361.44 42,71 |-11.29 54 32.65 | 3544 | 685 | 3223 | 100 | 193 | A | V
5136.35 53.56 |-20.44 74 4398 | 3516 | 6.71 | 3229 | 100 | 145 | P | H
5144 42,95 |-11.05 54 3334 | 3518 | 6.72 | 3229 | 100 | 145 | A | H
* 5299 98.33 - - 88.42 | 35.36 6.8 | 3225|100 | 145 | A | H
* 5299 109.82 - - 99.91 | 35.36 6.8 | 3225|100 | 145 | P | H
5350.33 67.69 -6.31 74 57.67 | 3542 | 683 | 3223 | 100 | 145 | P | H
802 11a 5350 48.72 | -5.28 54 387 | 3542 | 683 | 3223 | 100 | 145 | A | H
53(:(;'30'42 5142.35 54.61 |-19.39 74 45 3518 | 6.72 | 3229 | 100 | 195 | P | V
5144.15 43.57 |-10.43 54 33.96 | 3518 | 6.72 | 3229 | 100 | 195 | A | V
* 5302 93.9 - - 83.99 | 35.36 6.8 | 3225|100 | 195 | A | V
* 5302 105.74 - - 95.83 | 35.36 6.8 | 3225|100 | 195 | P | V
5351.87 59.88 |-14.12 74 4986 | 3542 | 6.83 | 3223 | 100 | 195 | P | V
5350 44.15 -9.85 54 3413 | 3542 | 683 | 3223 | 100 | 195 | A | V
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* 5318 94.96 - - 85.01 | 35.38 6.81 | 32.24 | 100 | 157 | A | H
* 5318 106.03 - - 96.08 | 35.38 6.81 | 32.24 | 100 | 157 | P | H
5352.31 61.4 -12.6 74 51.38 | 35.42 6.83 | 3223 | 100 | 157 | P | H
802.11a
5350 4535 | -8.65 54 35.33 | 35.42 6.83 | 3223 | 100 | 157 | A | H
CH 64
* 5318 94.61 - - 84.66 | 35.38 681 | 3224 | 114 | 144 | A | V
5320MHz
* 5318 105.88 - - 95.93 | 35.38 6.81 | 3224 | 114 | 144 | P | V
5359.46 60.5 -13.5 74 50.46 | 35.42 685 | 3223 | 114 | 144 | P | V
5350 44.8 -9.2 54 34.78 | 35.42 6.83 | 3223 | 114 | 144 | A | V
1. No other spurious found.
Remark ) o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.
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Report No. : FR471416-04D

15E band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI |Note| Frequency | Level Over Limit Read |Antenna| Cable [Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)[(dB) |(dBpV/m)| (dBupV) |[(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)

10521 43.81 |-30.19 74 52.84 38.21 9.86 57.1 | 100 0 P H
802.11a 15780 53.04 |-20.96 74 58.39 | 40.93 | 11.8 | 58.08 | 100 0 P |H
CH 52 10521 43.59 |-30.41 74 52.62 38.21 9.86 57.1 | 100 0 P |V
5260MHz 15780 42.26 |-11.74 54 47.61 40.93 11.8 | 58.08 | 100 | 188 | A | V
15780 54.47 |-19.53 74 59.82 40.93 11.8 | 58.08 | 100 | 188 | P | V
10599 43.88 |[-30.12 74 52.84 | 38.28 | 9.88 | 57.12 | 100 0 P |H
802.11a 15902 53.33 |-20.67 74 58.43 41.1 11.77 | 57.97 | 100 0 P H
CH 60 10599 42.34 |-31.66 74 51.3 38.28 9.88 | 57.12 | 100 0 P |V
5300MHz 15900 45.75 -8.25 54 50.88 41.08 | 11.77 | 5798 | 100 | 193 | A | V
15900 58.27 |-15.73 74 63.4 41.08 | 11.77 | 5798 | 100 | 193 | P \%
10641 43.67 |-30.33 74 52.59 | 38.31 9.9 | 57.13 | 100 0 P |H
802.1a 15960 50.07 |-23.93 74 55.08 41.16 | 11.76 | 57.93 | 100 0 P H
53(2;;;:2 10641 42.4 -31.6 74 51.32 38.31 9.9 57.13 | 100 0 P |V
15960 51.92 |-22.08 74 56.93 | 41.16 | 11.76 | 57.93 | 100 0 P |V

Remark 1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI  |Note| Frequency | Level | Over Limit Read |Antenna| Cable [Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m )| (dBpV) |(dB/m)| (dB) | (dB) [(cm)|(deg )|(P/A)(H/V)
5095.55 53.8 -20.2 74 44.29 35.12 6.69 32.3 | 100 | 139 | P H
5141.15 42.73 |-11.27 54 33.12 35.18 6.72 | 3229 | 100 | 139 | A H
* 5258 96.6 - - 86.79 35.3 6.77 | 3226 | 100 | 139 | A | H
* 5258 108.42 - - 98.61 35.3 6.77 | 32.26 | 100 | 139 | P H
802.11n 5356.49 56.58 |-17.42 74 4654 | 3542 | 6.85 | 3223 | 100 | 139 | P | H
HT20 5362.21 44.97 -9.03 54 34.91 35.44 6.85 | 3223 | 100 | 139 | A | H
CH 52 5106.65 54.15 |-19.85 74 44.62 35.14 6.69 323 | 100 | 194 | P | V
5260MHz 5144.9 429 |-11.1 54 3329 | 3518 | 6.72 | 3229 | 100 | 194 | A | V
* 5262 92.99 - - 83.14 35.32 6.79 | 32.26 | 100 | 194 | A | V
* 5262 104.66 - - 9481 | 35.32 6.79 | 3226 | 100 | 194 | P | V
5370.24 52.36 |-21.64 74 42.3 35.44 6.85 | 3223 | 100 | 194 | P \%
5362.21 4259 |-11.41 54 32.53 35.44 6.85 | 3223 | 100 | 194 | A | V
5143.1 54.23 |-19.77 74 44.62 35.18 6.72 | 32.29 | 100 | 137 P H
5143.85 42.9 -11.1 54 33.29 35.18 6.72 | 3229 | 100 | 137 | A | H
* 5298 97.44 - - 87.53 | 35.36 6.8 3225 | 100 | 137 | A | H
* 5298 109.26 - - 99.35 | 35.36 6.8 3225 | 100 | 137 | P | H
802.11n 5354.95 67.45 -6.55 74 57.43 35.42 6.83 | 32.23 | 100 | 137 P H
HT20 5350 47.89 -6.11 54 37.87 35.42 6.83 | 32.23 | 100 | 137 | A H
CH 60 5006.75 55.15 |-18.85 74 45.82 35.02 6.64 | 32.33 | 100 | 143 | P Vv
5300MHz 5139.05 43.76 |-10.24 54 34.18 | 3516 | 6.71 | 3229 | 100 | 143 | A | V
* 5298 92.48 - - 82.57 35.36 6.8 3225 | 100 | 143 | A | V
* 5298 104.26 - - 9435 | 35.36 6.8 3225 | 100 | 143 | P | V
5355.61 63.59 |[-10.41 74 53.57 35.42 6.83 | 3223 | 100 | 143 | P | V
5350 46.6 -7.4 54 36.58 35.42 6.83 | 3223 | 100 | 143 | A | V

SPORTON INTERNATIONAL INC. Page Number : A12 of A52

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID: PU5-TPO0065A
IC: 4182A-TPO0065A

Report Issued Date : Sep. 26, 2014
Report Version

Report Template No.: BU5-FR15EWL Version 1.1
Report Template No.: BU5- CR210WL5G Version 1.1

. Rev. 01




samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

* 5318 94.68 - - 84.73 | 3538 | 6.81 | 3224 | 100 | 157 | A | H
* 5318 106.05 - - 96.1 3538 | 6.81 | 3224 | 100 | 157 | P | H
802.11n 5351.98 61.83 |[-12.17| 74 51.81 | 3542 | 6.83 | 3223 | 100 | 157 | P | H
HT20 5350 45.82 -8.18 54 35.8 35.42 6.83 | 32.23 | 100 | 157 | A H
CH 64 * 5322 93.49 - - 83.54 35.38 6.81 | 3224 | 103 | 144 | A | V
5320MHz | = 5322 105.18 - - 9523 | 35.38 | 6.81 | 3224 | 103 | 144 | P | V
5353.96 60.95 (-13.05 74 50.93 35.42 6.83 | 32.23 | 103 | 144 P |V
5350 45.31 -8.69 54 35.29 35.42 6.83 | 3223 | 103 | 144 | A | V

Remark 1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI |Note| Frequency | Level Over Limit Read |Antenna| Cable [Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)|(dB) |(dBuV/m )| (dBuV) |(dB/m)| (dB) | (dB) |(cm)|(deg)|[(P/A)(HIV)
10520 4429 |-29.71 74 53.32 | 38.21 | 986 | 57.1 | 100 | O P | H
802.11n 15780 4431 |-9.69 54 49.66 | 40.93 | 11.8 | 58.08 | 112 | 164 | A | H
HT20 15780 54.75 |-19.25 74 60.1 | 40.93 | 11.8 | 58.08 | 112 | 164 | P | H
CH 52 10520 43.86 |-30.14 74 52.89 | 3821 | 986 | 571 | 100 | O P |V
5260MHz 15780 47.64 | -6.36 54 52.99 | 4093 | 11.8 | 58.08 | 127 | 193 | A | V
15780 58.21 |-15.79 74 63.56 | 40.93 | 11.8 | 58.08 | 127 | 193 | P | V
10600 43.97 |-30.03 74 52.93 | 38.28 | 9.88 | 57.12 | 100 | O P | H
802.11n 15900 4455 | -9.45 54 49.68 | 41.08 | 11.77 | 57.98 | 112 | 164 | A | H
HT20 15900 55.09 |-18.91 74 60.22 | 41.08 | 11.77 | 5798 | 112 | 164 | P | H
CH 60 10600 43.46 |-30.54 74 5242 | 38.28 | 9.88 | 57.12 | 100 | O P |V
5300MHz 15900 47.83 | -6.17 54 52.96 | 41.08 | 11.77 | 57.98 | 128 | 194 | A | V
15900 58.56 |-15.44 74 63.69 | 41.08 | 11.77 | 5798 | 128 | 194 | P | V
802.11n 10640 43.4 | -30.6 74 52.32 | 3831 | 99 |5713|100| O P | H
HT20 15960 50.8 |-23.2 74 55.81 | 41.16 | 11.76 | 57.93 | 100 | O P | H
CH 64 10640 43.03 |-30.97 74 51.95 | 3831 | 9.9 | 5713|100 | O P |V
5320MHz 15960 49.79 |-24.21 74 54.8 | 41.16 | 11.76 | 57.93 | 100 | 0 P |V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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15E band 2 5250~5350MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI  |Note| Frequency | Level | Over Limit Read |Antenna| Cable [Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)|(dB) |(dBpV/m)| (dBpV) |(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
5146.7 53.18 |-20.82 74 43.57 35.18 6.72 | 3229 | 100 | 148 | P H
5140.4 4256 |-11.44 54 32.95 35.18 6.72 | 3229 | 100 | 148 | A H
* 5272 96.31 - - 86.46 35.32 6.79 | 32.26 | 100 | 148 | A | H
* 5272 106.27 - - 96.42 35.32 6.79 | 32.26 | 100 | 148 | P H
802.11n 5351.21 62.48 |-11.52| 74 52.46 | 35.42 | 6.83 | 32.23 | 100 | 148 | P | H
HT40 5350.22 48.88 -5.12 54 38.86 35.42 6.83 | 3223 | 100 | 148 | A | H
CH 54 5148.65 52.38 |-21.62 74 4277 | 35.18 | 6.72 | 3229 | 109 | 193 | P | V
5270MHz 5148.35 42,52 |-11.48 54 3291 | 3518 | 6.72 | 3229 | 109 | 193 | A | V
* 5268 93.78 - - 83.93 35.32 6.79 | 32.26 | 109 | 193 | A | V
* 5268 103.34 - - 9349 | 3532 | 6.79 | 3226 | 109 | 193 | P | V
5352.42 56.84 |-17.16 74 46.82 35.42 6.83 | 3223 | 109 | 193 | P \%
5350.11 44.8 -9.2 54 34.78 35.42 6.83 | 3223 | 109 | 193 | A | V
5141 52.75 |-21.25 74 43.14 35.18 6.72 | 32.29 | 102 | 227 P H
5148.8 4255 |-11.45 54 32.94 35.18 6.72 | 3229 | 102 | 227 | A | H
* 5312 103.61 - - 93.66 | 3538 | 6.81 | 3224 | 102 | 227 | P | H
* 5312 93.43 - - 83.48 35.38 6.81 | 32.24 | 102 | 227 | A H
802.11n 5350.88 66.13 -7.87 74 56.11 35.42 6.83 | 32.23 | 102 | 227 P H
HT40 5350.77 51.1 -2.9 54 41.08 35.42 6.83 | 32.23 | 102 | 227 | A H
CH 62 5056.55 5251 |-21.49 74 43.07 35.08 6.67 | 32.31 | 100 | 150 | P Vv
5310MHz 5006.3 42.13 |-11.87 54 328 | 3502 | 6.64 | 3233 | 100 | 150 | A | V
* 5312 101.91 - - 91.96 35.38 6.81 | 3224 | 100 | 150 | P | V
* 5312 92.35 - - 824 35.38 6.81 | 3224 | 100 | 150 | A | V
5350.11 61.45 |[-12.55 74 51.43 35.42 6.83 | 3223 | 100 | 150 | P | V
5350.55 48.96 -5.04 54 38.94 35.42 6.83 | 3223 | 100 | 150 | A | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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samranas. FCC/IC RF Test Report Report No. : FR471416-04D

15E band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI |Note| Frequency | Level Over Limit Read |Antenna| Cable [Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)|(dB) [((dBpV/m)| (dBuV) |(dB/m)| (dB) | (dB) |[(cm)|(deg)|(P/A)(H/V)
802.11n 10539 43.14 |-30.86 74 52.16 | 38.23 | 9.86 | 57.11 | 100 0 P | H
HT40 H
CH 54 15812 51.9 -22.1 74 57.18 | 40.97 11.8 | 58.05 | 100 0 P
5270MHz
802.11n 10620 43.06 |-30.94 74 51.99 38.3 9.89 | 57.12 | 100 0 P | H
HT40 15932 48.46 |-25.54 74 53.54 | 41.12 | 11.76 | 57.96 | 100 0 P | H
CH 62 10620 43.47 |-30.53 74 52.4 38.3 9.89 | 57.12 | 100 0 PV
5310MHz 15930 4751 |-26.49 74 52.59 | 41.12 | 11.76 | 57.96 | 100 | O P |V
1. No other spurious found.
Remark ) o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI  |Note| Frequency | Level | Over Limit Read |Antenna| Cable [Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m )| (dB) |(dBpV/m )| (dBuV) |(dB/m)| (dB) | (dB) [(cm)|(deg)|[(P/A)(H/V)
5469.04 64.16 | -9.84 74 5386 | 3556 | 6.94 | 322 | 102 | 245 | P | H
5470 4719 |-6.81 54 36.89 | 3556 | 6.94 | 322 | 102 | 245 | A | H
* 5498 97.03 - - 86.66 | 35.6 6.96 | 32.19 | 102 | 245 | A | H
802.11a
* 5498 108.11 - - 97.74 | 35.6 6.96 | 32.19 | 102 | 245 | P | H
CH 100
5469.68 60.71 |-13.29 74 50.41 | 3556 | 6.94 | 322 | 100 | 158 | P | V
5500MHz
5470 45.67 | -8.33 54 3537 | 3556 | 694 | 322 | 100 | 158 | A | V
* 5502 94.54 - - 84.15 | 35.6 6.98 | 32.19 | 100 | 158 | A | V
* 5502 105.91 - - 9552 | 35.6 6.98 | 32.19 | 100 | 158 | P | V
5447.6 5559 |-18.41 74 4533 | 3554 | 692 | 322 | 100 | 246 | P | H
5470 443 -9.7 54 34 3556 | 694 | 322 | 100 | 246 | A | H
* 5581 100.48 - - 89.95 | 3566 | 7.04 | 32.17 | 100 | 246 | A | H
* 5581 110.43 - - 999 | 3566 | 7.04 | 32.17 | 100 | 246 | P | H
5738.92 54.42 |-19.58 74 43.58 | 35.79 716 | 3211 | 100 | 246 | P | H
802.11a
5736.6 4356 |-10.44 54 3272 | 3579 | 7.16 | 3211 | 100 | 246 | A | H
CH 116
5446.48 54.08 |-19.92 74 4382 | 3554 | 692 | 322 | 100 | 161 | P | V
5580MHz
5469.84 43.69 |-10.31 54 3339 | 3556 | 6.94 | 322 | 100 | 161 | A | V
* 5578 97.41 - - 86.88 | 3566 | 7.04 | 3217 | 100 | 161 | A | V
* 5578 108.74 - - 98.21 | 3566 | 7.04 | 3217 | 100 | 161 | P | V
5749.88 53.78 |[-20.22 74 4292 | 3579 | 7.18 | 3211 | 100 | 161 | P | V
5737 43.49 |-10.51 54 3265 | 3579 | 7.16 | 3211 | 100 | 161 | A | V
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samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

* 5698 92.92 - - 82.15 | 35.75 715 | 3213 | 100 | 254 | A | H
* 5698 103.61 - - 92.84 | 35.75 715 | 3213 | 100 | 254 | P | H
5725.4 58.45 |-15.55 74 47.63 | 35.78 7.16 | 3212 | 100 | 254 | P | H
802.11a
5725 45.67 | -8.33 54 34.85 | 35.78 716 | 3212 | 100 | 254 | A | H
CH 140
* 5702 92.96 - - 82.16 | 35.77 715 | 3212 | 107 | 186 | A | V
5700MHz
* 5702 103.78 - - 92.98 | 35.77 715 | 3212 | 107 | 186 | P | V
5726.2 58.88 |-15.12 74 48.06 | 35.78 716 | 3212 | 107 | 186 | P | V
5725 45.82 |-8.18 54 35 35.78 7.16 | 32.12 | 107 | 186 | A | V
1. No other spurious found.
Remark ) o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI |Note| Frequency | Level Over Limit Read |Antenna| Cable [Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBpV/m)|(dB) [((dBpV/m )| (dBuV) |(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
11001 43.92 |-30.08 74 52.44 38.6 | 10.08 | 57.2 | 100 0 P | H

802.11a
16500 48.8 -25.2 74 52.32 41.4 | 12.18 | 57.1 | 100 0 P | H

CH 100
11001 43.46 |-30.54 74 51.98 38.6 | 10.08 | 57.2 | 100 0 PV

5500MHz
16500 49.13 |-24.87 74 52.65 41.4 12.18 | 57.1 100 0 P \%
11160 44.45 |-29.55 74 52.67 | 38.73 | 10.15 | 57.1 | 100 0 P | H
16740 48.72 | -5.28 54 51.76 | 41.74 | 1232 | 571 | 100 | 155 | A | H

802.11a
16740 60.2 -13.8 74 63.24 | 41.74 | 1232 | 571 | 100 | 155 | P | H

CH 116
11160 43.67 |-30.33 74 51.89 | 38.73 | 10.15 | 57.1 | 100 0 PV

5580MHz
16740 49.09 -4.91 54 52.13 41.74 | 1232 | 57.1 102 | 170 | A \%
16740 62.97 |-11.03 74 66.01 | 41.74 | 1232 | 571 | 102 | 170 | P | V
11400 44,63 |-29.37 74 52.39 | 38.92 | 10.28 | 56.96 | 100 0 P | H
17100 42.84 |-11.16 54 45.66 42.06 | 12.48 | 57.36 | 100 | 144 | A H

802.11a
17100 55.06 |-18.94 74 57.88 | 42.06 | 12.48 | 57.36 | 100 | 144 | P | H

CH 140
11400 43.9 -30.1 74 51.66 | 38.92 | 10.28 | 56.96 | 100 0 PV

5700MHz
17100 47.07 | -6.93 54 49.89 | 42.06 | 12.48 | 57.36 | 100 | 195 | A | V
17100 58.26 |-15.74 74 61.08 | 42.06 | 12.48 | 57.36 | 100 | 195 | P | V

1. No other spurious found.
Remark . -
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI  |Note| Frequency | Level | Over Limit Read |Antenna| Cable [Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)|(dB) |(dBpV/m)| (dBpV) |(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
5468.88 64.3 -9.7 74 54 35.56 6.94 32.2 | 100 | 207 | P H
5470 47.96 | -6.04 54 3766 | 3556 | 6.94 | 322 | 100 | 207 | A | H
802.11n | * 5498 96.16 - - 85.79 35.6 6.96 | 32.19 | 100 | 207 | A | H
HT20 * 5498 107.54 - - 97.17 35.6 6.96 | 32.19 | 100 | 207 | P H
CH 100 5469.68 64.63 -9.37 74 5433 | 35.56 6.94 322 | 100 | 158 | P | V
5500MHz 5470 46.51 -7.49 54 36.21 | 35.56 6.94 322 | 100 | 158 | A | V
* 5502 93.41 - - 83.02 35.6 6.98 | 32.19 | 100 | 158 | A | V
* 5502 105.59 - - 95.2 35.6 6.98 | 32.19 | 100 | 158 | P | V
5468.4 54.84 |-19.16 74 4454 | 35.56 6.94 322 | 100 | 249 | P H
5469.36 43.82 |-10.18 54 3352 | 3556 | 6.94 | 322 | 100 | 249 | A | H
* 5582 98.77 - - 88.22 | 35.67 7.04 | 3216 | 100 | 249 | A | H
* 5582 110.2 - - 99.65 | 35.67 7.04 | 3216 | 100 | 249 | P H
802.11n 5738.28 55.53 |-18.47| 74 4469 | 3579 | 7.16 | 3211 | 100 | 249 | P | H
HT20 5736.6 43.8 -10.2 54 3296 | 35.79 716 | 32.11 | 100 | 249 | A | H
CH 116 5451.6 53.89 |-20.11 74 4363 | 3554 | 6.92 | 322 | 100 | 163 | P | V
5580MHz 5469.68 4357 |-10.43| 54 33.27 | 3556 | 6.94 | 322 | 100 | 163 | A | V
* 5582 97.1 - - 86.55 | 35.67 7.04 | 3216 | 100 | 163 | A | V
* 5582 108.36 - - 97.81 | 3567 | 7.04 | 32.16 | 100 | 163 | P | V
5734.28 53.73 |-20.27 74 4291 | 35.78 716 | 3212 | 100 | 163 | P | V
5736.36 43.36 |-10.64 54 3252 | 35.79 716 | 32.11 | 100 | 163 | A | V
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samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

* 5698 93.31 - - 8254 | 3575 | 7.15 | 3213 | 100 | 253 | A | H
* 5698 104.13 - - 93.36 | 3575 | 7.15 | 3213 | 100 | 253 | P | H
802.11n 5725 50.34 |[-14.66| 74 4852 | 3578 | 7.16 | 3212 | 100 | 253 | P | H
HT20 5725 46.4 -7.6 54 35.58 35.78 716 | 32.12 | 100 | 253 | A H
CH 140 * 5702 92.07 - - 81.27 35.77 715 | 3212 | 100 | 186 | A | V
5700MHz | = 5702 103.45 - - 9265 | 3577 | 7.15 | 32.12 | 100 | 186 | P | V
5725.08 58.37 |-15.63 74 47.55 35.78 7.16 | 32.12 | 100 | 186 P |V
5725 46.01 -7.99 54 35.19 35.78 716 | 3212 | 100 | 186 | A | V

Remark 1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI |Note| Frequency | Level Over Limit Read |Antenna| Cable [Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)[(dB) |(dBpV/m)| (dBupV) |[(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
802.11n 11000 43.73 |-30.27 74 5225 | 386 |1008| 572 |100| O | P | H
HT20 16500 50.54 |-23.46 74 54.06 41.4 12.18 | 57.1 | 100 0 P H
CH 100 11000 45.18 |-28.82 74 53.7 38.6 | 10.08 | 57.2 | 100 0 P |V
5500MHz 16500 48.9 | -25.1 74 5242 | 414 |1218| 57.1 | 100 | O P |V
11160 45.16 |-28.84 74 53.38 38.73 | 10.15| 57.1 | 100 0 P H
802.11n 16740 50.58 | -3.42 54 53.62 | 41.74 | 1232 | 57.1 | 115 | 196 | A | H
HT20 16740 60.56 |-13.44 74 63.6 41.74 | 1232 | 57.1 115 | 196 | P H
CH 116 11160 4423 |-29.77 74 52.45 38.73 | 10.15 | 57.1 | 100 0 P |V
5580MHz 16740 49.41 | -4.59 54 52.45 | 41.74 | 1232 | 571 | 125 | 165 | A | V
16740 59.43 |-14.57 74 62.47 41.74 (1232 | 571 | 125 | 165 | P \%
11400 45.64 |-28.36 74 53.4 38.92 | 10.28 | 56.96 | 100 0 P |H
802.11n 17100 4528 |-8.72 54 481 | 42.06 |12.48 | 57.36 | 116 | 191 | A | H
HT20 17100 55.45 |-18.55 74 58.27 42.06 | 12.48 | 57.36 | 116 | 191 P H
CH 140 11400 44.34 |-29.66 74 52.1 38.92 | 10.28 | 56.96 | 100 0 P |V
5700MHz 17100 49.15 -4.85 54 51.97 42.06 | 1248 | 57.36 | 124 | 168 | A | V
17100 58.98 |[-15.02 74 61.8 42.06 | 1248 | 5736 | 124 | 168 | P | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI  |Note| Frequency | Level | Over Limit Read |Antenna| Cable [Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV )| (dB/m)| (dB) | (dB) [(cm)|(deg )|(P/A)(H/V)
5459.92 61.98 |[-12.02 74 51.7 35.54 6.94 322 | 100 | 229 | P H
5469.04 66.53 -1.77 68.3 56.23 | 35.56 6.94 32.2 | 100 | 229 H
5459.56 48.38 -5.62 54 38.1 35.54 6.94 322 | 100 | 229 | A | H
* 5508 104.35 - - 93.96 35.6 6.98 | 3219 | 100 | 229 | P H
802.11n 5508 93.95 | —oomr | e 8356 | 356 | 6.98 | 3219 | 100 | 229 | A | H
HT40 5763 5295 |-15.35 68.3 42.07 35.81 7.18 | 32.11 | 100 | 229 | P H
CH 102 5457.84 59.33 |-14.67 74 49.05 35.54 6.94 322 | 109 | 164 | P | V
5510MHz 5467.12 62.1 -6.2 68.3 51.8 | 3556 | 694 | 322 | 109 | 164 | P | V
5460 45.98 -8.02 54 35.7 35.54 6.94 322 | 109 | 164 | A | V
* 5512 100.77 - - 90.38 35.6 698 | 3219 | 109 | 164 | P | V
5512 90.95 | --- | - 80.56 35.6 698 | 3219 | 109 | 164 | A | V
5761 53.28 |-15.02 68.3 42.4 35.81 718 | 32.11 | 109 | 164 | P | V
5464.08 62.43 |-11.57 74 52.13 35.56 6.94 322 | 100 | 206 | P H
5469.68 49.28 -4.72 54 38.98 | 35.56 6.94 322 | 100 | 206 | A | H
* 5548 97.4 - - 86.91 | 35.64 7.02 | 3217 | 100 | 206 | A | H
* 5548 107.58 - - 97.09 35.64 7.02 | 3217 | 100 | 206 | P H
802.11n 5755.88 53.45 |-20.55 74 42.57 35.81 7.18 | 32.11 | 100 | 206 | P H
HT40 5726.04 43.42 |-10.58 54 32.6 35.78 7.16 | 3212 | 100 | 206 | A | H
CH 110 5469.36 58.98 |[-15.02 74 48.68 35.56 6.94 32.2 110 | 161 P Vv
5550MHz 5469.36 47.08 |-6.92 54 36.78 | 3556 | 6.94 | 322 | 110 | 161 | A | V
* 5552 95.61 - - 85.12 35.64 702 | 3217 | 110 | 161 | A | V
* 5552 105.64 - - 95.15 35.64 7.02 | 32.17 | 110 | 161 P Vv
5726.2 53.09 ([-20.91 74 42.27 | 35.78 716 | 3212 | 110 | 161 | P | V
5731.32 43.16 |-10.84 54 32.34 35.78 716 | 3212 | 110 | 161 | A \Y
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samranas. FCC/IC RF Test Report Report No. : FR471416-04D

5414.96 52.63 |-21.37 74 42.44 35.5 6.9 3221 | 107 | 249 | P | H
5426.8 42.9 -11.1 54 32.71 35.5 6.9 3221 | 107 | 249 | A | H
* 5669 95.11 - - 84.37 | 35.74 713 | 3213 | 107 | 249 | A | H
* 5669 104.88 - - 94.14 35.74 7.13 32.13 | 107 | 249 P H
802.11n 5727.96 62.39 |-11.61 74 51.57 | 35.78 7.16 | 3212 | 107 | 249 | P | H
HT40 5725 49.71 | -4.29 54 38.89 | 35.78 716 | 3212 | 107 | 249 | A | H
CH 134 5416.24 52,26 |-21.74 74 42.07 355 6.9 32.21 | 109 | 187 P V
5670MHz 5430.32 42.63 |-11.37 54 324 | 3552 | 6.92 | 3221|109 | 187 | A | V
* 5672 94.27 - - 83.53 | 35.74 713 | 3213 | 109 | 187 | A | V
* 5672 103.84 - - 93.1 35.74 713 | 3213 | 109 | 187 | P | V
5727.32 60.5 -13.5 74 49.68 | 35.78 716 | 3212 | 109 | 187 | P | V
5725.08 4795 | -6.05 54 37.13 | 35.78 7.16 | 3212 | 109 | 187 | A | V
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI |Note| Frequency | Level Over Limit Read |Antenna| Cable [Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBpV/m)|[(dB) |(dBpV/m)|(dBpV)|[(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
802.11n 11019 43.19 |-30.81| 74 51.69 | 38.61 | 1008|5719 |100| O | P | H
HT40 16530 47.03 |-26.97 74 50.48 41.45 12.2 57.1 | 100 0 P H
CH 102 11019 44.1 -29.9 74 52.6 38.61 | 10.08 | 57.19 | 100 0 P |V
5510MHz 16530 46.19 |-27.81 74 49.64 | 4145 | 122 | 57.1 | 100 | O P |V
11100 43.6 -30.4 74 51.93 38.68 | 10.13 | 57.14 | 100 0 P H
802.11n 16652 53.68 |-20.32 74 56.88 | 41.62 | 12.28 | 57.1 | 100 0 P |H
HT40 11100 4541 |-28.59 74 53.74 38.68 | 10.13 | 57.14 | 100 0 P \%
SE:Oi/IlHOZ 16652 46.75 -7.25 54 49.95 41.62 (1228 | 571 | 124 | 173 | A | V
16652 54.36 |-19.64 74 57.56 41.62 | 1228 | 57.1 124 | 173 P \%
11340 43.93 |-30.07 74 51.81 38.87 | 10.25 57 100 0 P H
802.11n 17008 50.19 | -3.81 54 52.8 | 42.09 | 1244 | 57.14 | 100 | 164 | A | H
HT40 17008 60.91 |-13.09 74 63.52 42.09 | 1244 | 5714 | 100 | 164 | P H
CH 134 11340 4423 |-29.77 74 52.11 38.87 | 10.25 57 100 0 P |V
5670MHz 17008 51.56 |-2.44 54 54.17 | 42.09 | 12.44 | 57.14 | 106 | 178 | A | V
17008 59.72 |-14.28 74 62.33 42.09 | 1244 | 57.14 | 106 | 178 | P Vv

Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E Emission below 1GHz

WIFI 802.11n HT40 (LF @ 3m)

WIFI [Note| Frequency | Level | Over | Limit Read |Antenna| Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)|[(dB) |(dBuV/m )| (dBuV) [(dB/m)| (dB) | (dB) [(cm )|(deg)|(P/A)H/V)
47.82 335 -6.5 40 55.16 9.35 0.79 | 31.8 P | H
! 131.79 38.28 | -5.22 43.5 56.97 | 11.86 | 1.23 | 31.78 | 123 | 200 | P | H
278.4 33.33 |-12.67 46 50.54 | 12.82 | 1.73 | 31.76 P | H
302.8 39.15 | -6.85 46 55.82 13.3 1.79 | 31.76 P | H
! 421.1 40.2 -5.8 46 53.23 | 16.72 | 2.07 | 31.82 P | H
802.11n
439.3 38.89 -7.11 46 51.63 | 16.99 | 211 | 31.84 P | H
HT40
LE 121.26 20.34 |-23.16| 43.5 3941 | 1152 | 1.19 | 31.78 P |V
153.93 2759 |-1591| 435 47.28 10.8 1.29 | 31.78 P |V
212.52 2491 |-18.59| 435 45.95 9.22 152 | 31.78 PV
302.1 38.8 -7.2 46 55.47 13.3 1.79 | 31.76 P |V
427.4 39.14 | -6.86 46 52.02 | 16.86 | 2.08 | 31.82 | 102 | 55 P |V
773.2 32.78 |-13.22 46 39.84 22.1 2.79 | 31.95 PV
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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samranas. FCC/IC RF Test Report Report No. : FR471416-04D

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted

emissions shall not exceed the level of the fundamental frequency per 15.209(c).

! Test result is over limit line.

P/A | Peak or Average

H/V Horizontal or Vertical
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samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |[Avg.
1 (MHz) |(dBuV/m)| (dB) |[(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 5545 |-1855 74 | 5451 | 32.22 | 458 | 3586 | 103 | 308 | P | H
CHO1
2419MHzZ 2390 43.54 |-10.46| 54 42.6 | 3222 | 458 | 3586 | 103 | 308 | A | H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

=-18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5149.1 59.73 |-14.27 74 50.12 | 35.18 | 6.72 | 3229 | 102 | 168 | P | H
5149.85 45.69 |-8.31 54 36.08 | 3518 | 6.72 | 3229 | 102 | 168 | A | H
802.11n | * 5182 93.3 - - 83.63 | 3522 | 6.73 | 3228 | 102 | 168 | A | H
HT20 * 5182 104.77 - - 95.1 3522 | 6.73 | 3228 | 102 | 168 | P | H
CH 36 5146.25 59.07 |-14.93 74 49.46 | 3518 | 6.72 | 3229 | 100 | 194 | P | V
5180MHz 5149.4 46.52 | -7.48 54 36.91 | 3518 | 6.72 | 3229 | 100 | 194 | A | V
* 5182 96.26 - - 86.59 | 3522 | 6.73 | 3228 | 100 | 194 | A | V
* 5182 107.66 - - 97.99 | 3522 | 6.73 | 3228 | 100 | 194 | P | V
5144.45 53.97 |-20.03 74 4436 | 35.18 | 6.72 | 3229 | 102 | 142 | P | H
5149.4 43.95 |-10.05 54 3434 | 3518 | 6.72 | 3229 | 102 | 142 | A | H
* 5222 93.04 - - 83.29 | 3526 | 6.76 | 3227 | 102 | 142 | A | H
* 5222 104.48 - - 94.73 | 3526 | 6.76 | 32.27 | 102 | 142 | P | H
802.11n 5416 53.06 |-20.94 74 42.87 355 6.9 3221 | 102 | 142 | P | H
HT20 5382.78 43.15 |-10.85 54 33.03 | 3546 | 6.88 | 3222 | 102 | 142 | A | H
CH 44 5149.25 58.11 |-15.89 74 48.5 3518 | 6.72 | 3229 | 122 | 183 | P | V
5220MHz 5149.7 45.74 | -8.26 54 36.13 | 35.18 | 6.72 | 3229 | 122 | 183 | A | V
* 5218 97.72 - - 87.97 | 3526 | 6.76 | 3227 | 122 | 183 | A | V
* 5218 108.54 - - 98.79 | 3526 | 6.76 | 3227 | 122 | 183 | P | V
5367.05 52.4 -21.6 74 4234 | 3544 | 685 | 3223 | 122 | 183 | P | V
5362.21 42.92 |-11.08 54 3286 | 3544 | 6.85 | 3223 | 122 | 183 | A | V
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samranas. FCC/IC RF Test Report Report No. : FR471416-04D

5102.15 52.75 |-21.25 74 43.24 | 35.12 6.69 323 | 100 | 143 | P | H
5148.05 4295 |-11.05 54 33.34 | 35.18 6.72 | 3229 | 100 | 143 | A | H
* 5238 93.67 - - 83.88 | 35.28 6.77 | 3226 | 100 | 143 | A | H
* 5238 104.04 - - 94.25 | 35.28 6.77 | 3226 | 100 | 143 | P | H
802.11n 5361 53.8 -20.2 74 43.74 | 35.44 6.85 | 3223 | 100 | 143 | P | H
HT20 5359.24 43.65 |-10.35 54 33.61 | 35.42 6.85 | 3223 | 100 | 143 | A | H
CH 48 5142.35 56.29 |-17.71 74 46.68 | 35.18 6.72 | 3229 | 109 | 175 | P | V
5240MHz 5136.95 44.64 |-9.36 54 35.06 | 35.16 | 6.71 | 3229 | 109 | 175 | A | V
* 5242 97.76 - - 87.95 35.3 6.77 | 3226 | 109 | 175 | A | V
* 5242 108.94 - - 99.13 35.3 6.77 | 3226 | 109 | 175 | P | V
5362.21 53.5 -20.5 74 43.44 | 35.44 6.85 | 3223 | 109 | 175 | P | V
5351.1 43.04 |-10.96 54 33.02 | 35.42 6.83 | 3223 | 109 | 175 | A | V
1. No other spurious found.
Remark ) S
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |[(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10360 44,22 |-29.78 74 53.4 38.2 9.8 57.18 | 100 0 P | H
802.11n
15540 49.68 |-24.32 74 55.5 40.64 | 11.81 | 58.27 | 100 0 P
HT20
CH 36 10360 44,46 |-29.54 74 53.64 38.2 9.8 57.18 | 100 0 P |V
15540 4462 | -9.38 54 50.44 | 40.64 | 11.81 | 58.27 | 124 | 168 | A | V
5180MHz
15540 54.15 |-19.85 74 59.97 | 40.64 | 11.81 | 58.27 | 124 | 168 | P | V
10440 43.48 |-30.52 74 52.6 38.2 9.82 | 57.14 | 100 0 P | H
802.11n
15660 46.73 |-27.27 74 52.32 | 40.79 11.8 | 58.18 | 100 0 P | H
HT20
CH 44 10440 42.33 |-31.67 74 51.45 38.2 9.82 | 57.14 | 100 0 P |V
15660 43.63 |-10.37 54 49.22 | 40.79 11.8 | 58.18 | 125 | 167 | A | V
5220MHz
15660 52.47 |-21.53 74 58.06 | 40.79 11.8 | 58.18 | 125 | 167 | P | V
802.11n 10480 44,12 |-29.88 74 53.19 38.2 9.84 | 57.11 | 100 0 P | H
HT20 15720 48.17 |-25.83 74 53.62 | 40.87 11.8 | 58.12 | 100 0 P | H
CH 48 10480 43.76 |-30.24 74 52.83 38.2 9.84 | 57.11 | 100 0 P |V
5240MHz 15720 50.08 |-23.92| 74 55.53 | 40.87 | 11.8 | 58.12 | 100 | O P |V
1. No other spurious found.
Remark ) S
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5149.4 65.22 | -8.78 74 55.61 | 35.18 | 6.72 | 3229 | 102 | 144 | P | H
5150 52.28 | -1.72 54 42.67 | 35.18 | 6.72 | 3229 | 102 | 144 | A | H
* 5188 90.63 - - 80.96 | 3522 | 6.73 | 3228 | 102 | 144 | A | H
* 5188 101.94 - - 92.27 | 3522 | 6.73 | 3228 | 102 | 144 | P | H
802.11n 5385.42 52.74 |-21.26 74 4262 | 3546 | 6.88 | 3222 | 102 | 144 | P | H
HT40 5361.77 4292 |-11.08 54 3286 | 3544 | 685 | 3223 | 102 | 144 | A | H
CH 38 5146.7 66.24 | -7.76 74 56.63 | 35.18 | 6.72 | 3229 | 110 | 171 | P | V
5190MHz 5148.65 52.33 |-1.67 54 4272 | 3518 | 6.72 | 3229 | 110 | 171 | A | V
* 5188 97.36 - - 87.69 | 3522 | 6.73 | 3228 | 110 | 171 | A | V
* 5188 107.59 - - 97.92 | 3522 | 6.73 | 3228 | 110 | 171 | P | V
5398.95 53.18 |-20.82 74 43.04 | 3548 | 6.88 | 3222 | 110 | 171 | P | V
5455.27 42.75 |-11.25 54 3247 | 3554 | 694 | 322 | 110 | 171 | A | V
5150 54.83 |-19.17 74 4522 | 35.18 | 6.72 | 3229 | 100 | 252 | P | H
5149.85 4411 | -9.89 54 34.5 3518 | 6.72 | 3229 | 100 | 252 | A | H
* 5228 93.42 - - 83.64 | 3528 | 6.76 | 3226 | 100 | 252 | A | H
* 5228 103.45 - - 93.67 | 3528 | 6.76 | 3226 | 100 | 252 | P | H
802.11n 5451.09 53.67 |-20.33 74 4341 | 3554 | 692 | 322 | 100 | 252 | P | H
HT40 5435.91 43.09 |-10.91 54 3286 | 3552 | 6.92 | 3221 | 100 | 252 | A | H
CH 46 5148.95 55.31 |-18.69 74 45.7 35.18 | 6.72 | 3229 | 102 | 137 | P | V
5230MHz 5140.1 44.84 | -9.16 54 3523 | 35.18 | 6.72 | 3229 | 102 | 137 | A | V
* 5228 98.27 - - 88.49 | 3528 | 6.76 | 32.26 | 102 | 137 | A | V
* 5228 108.01 - - 98.23 | 3528 | 6.76 | 32.26 | 102 | 137 | P | V
5357.59 54.02 |-19.98 74 4398 | 3542 | 6.85 | 3223 | 102 | 137 | P | V
5351.1 43.65 |-10.35 54 33.63 | 3542 | 6.83 | 3223 | 102 | 137 | A | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)]|(deg) |(P/A)|(HV)
802.11n 10380 4361 |-30.39| 74 5277 | 382 | 9.81 [5717 | 100| O | P | H
HT40 15568 47.45 |-26.55 74 53.2 40.68 | 11.81 | 58.24 | 100 0 P H
CH 38 10382 44.26 |-29.74 74 53.42 38.2 9.81 | 57.17 | 100 0 P |V
5190MHz 15568 48.52 |-25.48| 74 54.27 | 40.68 | 11.81 | 5824 | 100 | O | P | V
802.11n 10458 44.87 |-29.13 74 53.97 38.2 9.83 | 57.13 | 100 0 P H
HT40 15688 4793 |-26.07 74 53.45 40.83 11.8 | 58.15 | 100 0 P H
CH 46 10462 4477 |-29.23 74 53.86 38.2 9.83 | 57.12 | 100 0 P \%
5230MHz 15688 48.24 |-25.76| 74 53.76 | 40.83 | 11.8 | 58.15 | 100 | O P |V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5140.55 60.73 |-13.27 74 51.12 | 35.18 6.72 | 3229 | 102 | 149 | P | H
5150 47.08 | -6.92 54 37.47 | 35.18 6.72 | 3229 | 102 | 149 | A | H
* 5208 87.18 - - 77.44 | 35.26 6.75 | 3227 | 102 | 149 | A | H
* 5208 96.88 - - 87.14 | 35.26 6.75 | 3227 | 102 | 149 | P | H
802.11ac 5377.83 53.03 |-20.97 74 42.94 | 35.46 6.85 | 3222 | 102 | 149 | P | H
VHT80 5361.44 43.22 |-10.78 54 33.16 | 35.44 | 6.85 | 3223 | 102 | 149 | A | H
CH 42 5144.75 63.2 -10.8 74 53.59 | 35.18 6.72 | 3229 | 100 | 197 | P | V
5210MHz 5149.1 48.94 | -5.06 54 39.33 | 35.18 | 6.72 | 3229 | 100 | 197 | A | V
* 5212 89.97 - - 80.22 | 35.26 6.76 | 32.27 | 100 | 197 | A | V
* 5212 99.89 - - 90.14 | 35.26 6.76 | 32.27 | 100 | 197 | P | V
5351.43 52.34 |-21.66 74 42.32 | 35.42 6.83 | 3223 | 100 | 197 | P | V
5360.89 42.78 |-11.22 54 32.72 | 3544 | 6.85 | 3223 | 100 | 197 | A | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(HIV)
802.11ac 10419 42.21 |-31.79 74 51.34 38.2 9.82 | 57.15 | 100 0 P | H
VHT80 15630 45.24 |-28.76 74 50.86 | 40.77 11.8 | 58.19 | 100 0 P | H
CH 42 10419 4296 |-31.04 74 52.09 38.2 9.82 | 57.15 | 100 0 P |V
5210MHz 15630 44.77 |-29.23| 74 50.39 | 40.77 | 11.8 | 58.19 | 100 | O PV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5133.95 53.69 |-20.31 74 44,11 | 35.16 | 6.71 | 3229 | 100 | 145 | P | H
5148.8 43.59 |-10.41 54 3398 | 3518 | 6.72 | 3229 | 100 | 145 | A | H
* 5258 97.58 - - 87.77 35.3 6.77 | 3226 | 100 | 145 | A | H
* 5258 108.53 - - 98.72 35.3 6.77 | 3226 | 100 | 145 | P | H
802.11n 5361.33 56.83 |-17.17| 74 46.77 | 35.44 | 6.85 | 3223 | 100 | 145 | P | H
HT20 5362.21 45.43 | -8.57 54 35.37 | 3544 | 685 | 3223 | 100 | 145 | A | H
CH 52 5148.2 57.92 |-16.08 74 4831 | 3518 | 6.72 | 3229 | 108 | 171 | P | V
5260MHz 5149.4 46.8 7.2 54 37.19 | 35.18 | 6.72 | 3229 | 108 | 171 | A | V
* 5258 102.32 - - 92.51 35.3 6.77 | 3226 | 108 | 171 | A | V
* 5258 113.04 - - 103.23 | 35.3 6.77 | 3226 | 108 | 171 | P | V
5350.77 54.61 |-19.39 74 4459 | 3542 | 683 | 3223 | 108 | 171 | P | V
5358.14 43.96 |-10.04 54 3392 | 3542 | 6.85 | 3223 | 108 | 171 | A | V
5077.25 53.54 |-20.46 74 44.07 35.1 6.68 | 32.31 | 111 | 144 P H
5144.6 43.44 |-10.56 54 3383 | 3518 | 6.72 | 3229 | 111 | 144 | A | H
* 5302 98.72 - - 88.81 | 35.36 6.8 3225 | 111 | 144 | A | H
* 5302 109.03 - - 99.12 | 35.36 6.8 3225 | 111 | 144 | P | H
802.11n 5358.91 57.49 |-16.51 74 4745 | 3542 | 685 | 3223 | 111 | 144 | P | H
HT20 5350.66 46.36 | -7.64 54 36.34 | 3542 | 6.83 | 3223 | 111 | 144 | A | H
CH 60 5142.65 58.14 |-15.86 74 4853 | 35.18 | 6.72 | 3229 | 108 | 170 | P | V
5300MHz 5143.4 46.35 | -7.65 54 36.74 | 3518 | 6.72 | 3229 | 108 | 170 | A | V
* 5298 100.31 - - 90.4 35.36 6.8 3225 | 108 | 170 | A | V
* 5298 110.93 - - 101.02 | 35.36 6.8 3225 | 108 | 170 | P | V
5350.66 55.41 |-18.59 74 4539 | 3542 | 683 | 3223 | 108 | 170 | P | V
5357.81 4497 |-9.03 54 3493 | 3542 | 6.85 | 3223 | 108 | 170 | A | V
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samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

* 5318 94.75 - - 84.8 35.38 681 | 3224 | 101 | 174 | A | H
* 5318 104.52 - - 9457 | 35.38 6.81 | 3224 | 101 | 174 | P H
802.11n 5350.66 57.01 |-16.99| 74 4699 | 3542 | 6.83 | 3223 | 101 | 174 | P | H
HT20 5350 45.12 -8.88 54 351 35.42 6.83 | 3223 | 101 | 174 | A | H
CH 64 * 5318 96.85 - - 86.9 35.38 6.81 | 32.24 | 107 | 182 | A | V
5320MHz | * 5318 106.93 - - 96.98 | 35.38 | 6.81 | 3224 | 107 | 182 | P | V
5352.97 56.26 |-17.74 74 46.24 | 35.42 6.83 | 32.23 | 107 | 182 P |V
5350.44 45.22 -8.78 54 35.2 35.42 6.83 | 32.23 | 107 | 182 | A | V

Remark 1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HNV)
10520 441 -29.9 74 53.13 38.21 9.86 57.1 100 0 P H
802.11n 15780 47.23 -6.77 54 52.58 40.93 11.8 | 58.08 | 118 | 164 | A
HT20 15780 55.43 |-18.57 74 60.78 40.93 11.8 | 58.08 | 118 | 164 P H
CH 52 10520 44.2 -29.8 74 53.23 38.21 9.86 57.1 100 0 P |V
5260MHz 15780 50.43 | -3.57 54 55.78 | 40.93 | 11.8 | 58.08 | 124 | 168 | A | V
15780 59.46 |(-14.54 74 64.81 40.93 11.8 | 58.08 | 124 | 168 P |V
10600 43.97 |-30.03 74 52.93 | 38.28 | 9.88 | 57.12 | 100 0 P | H
802.11n 15900 48.07 | -5.93 54 53.2 | 41.08 | 11.77 | 57.98 | 115 | 172 | A | H
HT20 15900 56.89 |(-17.11 74 62.02 41.08 11.77 | 57.98 | 115 | 172 P H
CH 60 10600 42.41 |-31.59 74 51.37 38.28 9.88 | 57.12 | 100 0 P \%
5300MHz 15900 52.08 |-1.92 54 57.21 | 41.08 | 11.77 | 57.98 | 127 | 169 | A | V
15900 61.34 |-12.66 74 66.47 41.08 11.77 | 57.98 | 127 | 169 P \%
10640 4491 |-29.09 74 53.83 38.31 9.9 57.13 | 100 0 P H
802.11n 15960 48.99 |-25.01 74 54 41.16 | 11.76 | 57.93 | 100 0 P H
HT20 10640 42.68 |-31.32 74 51.6 38.31 9.9 57.13 | 100 0 P Vv
532:);;:2 15960 44.31 -9.69 54 49.32 4116 | 11.76 | 5793 | 127 | 169 | A | V
15960 53.17 |-20.83 74 58.18 41.16 11.76 | 57.93 | 127 | 169 P \Y
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5090.3 52.98 |-21.02 74 43.48 | 35.12 | 6.68 323 | 137 | 148 | P | H
5142.35 42.66 |-11.34 54 33.05 | 3518 | 6.72 | 3229 | 137 | 148 | A | H
* 5268 91.89 - - 82.04 | 3532 | 6.79 | 3226 | 137 | 148 | A | H
* 5268 101.72 - - 9187 | 3532 | 6.79 | 3226 | 137 | 148 | P | H
802.11n 5436.13 43.52 |-10.48 54 3329 | 3552 | 692 | 3221 | 137 | 148 | A | H
Ta0 5148.5 53.63 |-20.37 74 44.02 | 3518 | 6.72 | 3229 | 101 | 149 | P | V
5;:);12 5146.55 43.38 |-10.62 54 33.77 | 35118 | 6.72 | 3229 | 101 | 149 | A | V
* 5272 96.66 - - 86.81 | 3532 | 6.79 | 3226 | 101 | 149 | A | V
* 5272 106.19 - - 96.34 | 3532 | 6.79 | 3226 | 101 | 149 | P | V
5361.66 55.83 |-18.17 74 4577 | 3544 | 685 | 3223 | 101 | 149 | P | V
5350.77 4421 | -9.79 54 3419 | 3542 | 6.83 | 3223 | 101 | 149 | A | V
5119.55 52.68 |-21.32 74 43.13 | 35.14 | 6.71 323 | 100 | 144 | P | H
5140.85 4249 |-11.51 54 32.88 35.18 6.72 | 32.29 | 100 | 144 | A H
* 5308 90.76 - - 80.84 | 3536 | 6.81 | 3225 | 100 | 144 | A | H
* 5308 101.05 - - 9113 | 3536 | 6.81 | 3225 | 100 | 144 | P | H
802.11n 5350.66 59.15 |-14.85 74 49.13 | 3542 | 6.83 | 3223 | 100 | 144 | P | H
HT40 5360.56 46.86 | -7.14 54 36.8 3544 | 6.85 | 3223 | 100 | 144 | A | H
CH 62 5147.45 53.95 |-20.05 74 4434 | 3518 | 6.72 | 3229 | 102 | 139 | P | V
5310MHz 5141.9 43.25 |-10.75 54 3364 | 3518 | 6.72 | 3229 | 102 | 139 | A | V
* 5308 94.25 - - 8433 | 3536 | 6.81 | 3225 | 102 | 139 | A | V
* 5308 103.99 - - 94.07 | 3536 | 6.81 | 3225 | 102 | 139 | P | V
5354.07 67.61 | -6.39 74 5759 | 3542 | 6.83 | 3223 | 102 | 139 | P | V
5350.44 53.97 | -0.03 54 4395 | 3542 | 683 | 3223 | 102 | 139 | A | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)]|(deg) |(P/A)|(HV)
802.11n 10542 4475 |-29.25| 74 53.77 | 38.23 | 9.86 | 57.11 | 100 | © P | H
HT40 15812 47.95 |-26.05 74 53.23 40.97 11.8 | 58.05 | 100 0 P H
CH 54 10539 44.07 |-29.93 74 53.09 | 38.23 | 9.86 | 57.11 | 100 0 P |V
5270MHz 15808 50.57 |-23.43| 74 55.85 | 40.97 | 11.8 [ 5805 | 100 | O | P | V
802.11n 10620 44.65 |-29.35 74 53.58 38.3 9.89 | 57.12 | 100 0 P H
HT40 15932 47.3 -26.7 74 52.38 41.12 | 11.76 | 57.96 | 100 0 P H
CH 62 10618 4455 |-29.45 74 53.48 38.3 9.89 | 57.12 | 100 0 P \%
5310MHz 15928 49.57 |-24.43| 74 54.65 | 41.12 | 11.76 | 57.96 | 100 | O P |V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5139.35 52.65 |-21.35 74 43.07 | 35.16 6.71 | 3229 | 100 | 147 | P | H
5147.3 42.84 |-11.16 54 33.23 | 35.18 6.72 | 3229 | 100 | 147 | A | H
* 5292 87.1 - - 77.21 | 35.34 6.8 3225 | 100 | 147 | A | H
* 5292 97.65 - - 87.76 | 35.34 6.8 3225 | 100 | 147 | P | H
802.11ac 5351.65 63.17 |-10.83 74 53.15 | 35.42 6.83 | 3223 | 100 | 147 | P | H
VHT80 5350.44 47.68 | -6.32 54 37.66 | 35.42 6.83 | 3223 | 100 | 147 | A | H
CH 58 5118.5 52.92 |-21.08 74 4337 | 3514 | 6.71 323 | 126 | 135 | P | V
5290MHz 5149.85 42,79 |-11.21| 54 33.18 | 3518 | 6.72 | 3229 | 126 | 135 | A | V
* 5292 91.17 - - 81.28 | 35.34 6.8 3225 | 126 | 135 | A | V
* 5292 101.2 - - 91.31 | 35.34 6.8 3225 | 126 | 135 | P | V
5350.11 65.84 | -8.16 74 55.82 | 35.42 6.83 | 3223 | 126 | 135 | P | V
5350.44 52.96 |-1.04 54 42.94 | 35.42 6.83 | 3223 | 126 | 135 | A | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(HIV)
802.11ac 10581 42.39 |-31.61 74 51.37 | 38.27 9.87 | 57.12 | 100 0 P | H
VHT80 15870 4574 |-28.26 74 50.9 41.06 | 11.78 58 100 0 P | H
CH 58 10581 43.16 |-30.84 74 52.14 | 38.27 9.87 | 57.12 | 100 0 P |V
5290MHz 15870 47.11 |-26.89| 74 52.27 | 41.06 | 11.78 | 58 | 100 | O PV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5460.56 56.84 |-17.16 74 46.56 | 3554 | 6.94 322 | 100 | 228 | P | H
5469.2 45.76 | -8.24 54 3546 | 3556 | 694 | 322 | 100 | 228 | A | H
802.11n | * 5502 97.23 - - 86.84 35.6 6.98 | 32.19 | 100 | 228 | A | H
HT20 * 5502 108.98 - - 98.59 35.6 6.98 | 3219 | 100 | 228 | P | H
CH 100 5469.2 56.23 |-17.77 74 4593 | 3556 | 694 | 322 | 109 | 158 | P | V
5500MHz 5469.2 45.06 | -8.94 54 34.76 | 3556 | 6.94 | 322 | 109 | 158 | A | V
* 5500 95.19 - - 84.8 35.6 6.98 | 3219 | 109 | 158 | A | V
* 5500 105.77 - - 95.38 35.6 6.98 | 3219 | 109 | 158 | P | V
* 5702 96.51 - - 85.71 | 3577 | 7.15 | 3212 | 119 | 208 | A | H
* 5702 107.96 - - 97.16 | 3577 | 715 | 3212 | 119 | 208 | P | H
802.11n 5728.68 62.58 |-11.42 74 51.76 | 35.78 | 7.16 | 32.12 | 119 | 208 | P | H
HT20 5725.24 48.18 | -5.82 54 3736 | 3578 | 7.16 | 3212 | 119 | 208 | A | H
CH140 | * 5698 96.02 - - 85.25 | 3575 | 7.15 | 32.13 | 106 | 168 | A | V
5700MHz | * 5698 106.94 - - 96.17 | 35.75 | 7.15 | 3213 | 106 | 168 | P | V
5726.68 61.87 |-12.13 74 51.05 | 3578 | 7.16 | 32.12 | 106 | 168 | P | V
5725.08 48.04 | -5.96 54 3722 | 3578 | 7.16 | 32.12 | 106 | 168 | A | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)]|(deg) |(P/A)|(HNV)
802.11n 11000 43.3 -30.7 74 51.82 38.6 10.08 | 57.2 | 100 0 P | H
HT20 16500 47.79 |-26.21 74 51.31 41.4 12.18 | 57.1 | 100 0 P | H
CH 100 11000 4349 |-30.51 74 52.01 38.6 10.08 | 57.2 | 100 0 P |V
5500MHz 16500 47.87 |-26.13| 74 51.39 | 414 | 1218 | 57.1 | 100 | O P |V
11400 45.41 |-28.59 74 53.17 | 38.92 | 10.28 | 56.96 | 100 0 P | H
802.11n 17100 43.8 -10.2 54 46.62 | 42.06 | 12.48 | 57.36 | 114 | 168 | A | H
HT20 17100 53.05 |-20.95 74 55.87 | 42.06 | 1248 | 57.36 | 114 | 168 | P | H
CH 140 11400 44 -30 74 51.76 | 38.92 | 10.28 | 56.96 | 100 0 PV
5700MHz 17100 43.69 [-10.31| 54 46.51 | 42.06 | 12.48 | 57.36 | 123 | 174 | A | V
17100 52.89 |-21.11 74 55.71 | 42.06 | 12.48 | 57.36 | 123 | 174 | P | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HN)
5468.24 65.99 -8.01 74 55.69 | 35.56 6.94 32.2 149 | 245 | P H
5469.68 51.89 -2.11 54 4159 | 35.56 6.94 32.2 149 | 245 | A | H
* 5508 94.56 - - 84.17 35.6 698 | 3219 | 149 | 245 | A | H
* 5508 104.23 - - 93.84 35.6 6.98 | 3219 | 149 | 245 | P H
802.11n 5730.12 53.84 |-20.16| 74 43.02 | 3578 | 7.16 | 3212 | 149 | 245 | P | H
HT40 5738.44 43.53 |-10.47 54 32.69 | 35.79 716 | 3211 | 149 | 245 | A | H
CH 102 5469.52 66.58 | -7.42 74 56.28 | 3556 | 6.94 | 322 | 100 | 164 | P | V
5510MHz 5470 52.62 |-1.38 54 4232 | 3556 | 694 | 322 | 100 | 164 | A | V
* 5512 90.41 - - 80.02 35.6 6.98 | 3219 | 100 | 164 | A | V
* 5512 100.13 - - 89.74 35.6 6.98 | 3219 | 100 | 164 | P | V
5730.52 53.53 |[-20.47 74 42.71 | 35.78 716 | 3212 | 100 | 164 | P | V
5753.72 43.44 |-10.56 54 3256 | 35.81 7.18 | 32.11 | 100 | 164 | A | V
5428.72 53.79 |-20.21 74 4356 | 35.52 6.92 | 3221 | 147 | 253 | P H
5457.68 4311 |-10.89 54 32.83 | 35.54 6.94 32.2 147 | 253 | A | H
* 5668 97.15 - - 86.44 | 35.74 7.1 3213 | 147 | 253 | A | H
* 5668 107.14 - - 96.43 | 35.74 7.1 3213 | 147 | 253 | P H
802.11n 5725.08 61.75 |-12.25 74 50.93 | 35.78 716 | 3212 | 147 | 253 | P H
HT40 5725 49.19 -4.81 54 38.37 | 35.78 716 | 3212 | 147 | 253 | A | H
CH 134 5370.64 53.35 |[-20.65 74 43.29 | 3544 685 | 3223 | 103 | 153 | P | V
5670MHz 5353.84 43.06 |-10.94| 54 33.04 | 3542 | 6.83 | 3223 | 103 | 1563 | A | V
* 5668 93.54 - - 82.83 | 35.74 7.1 3213 | 103 | 153 | A | V
* 5668 103.32 - - 92.61 | 35.74 7.1 3213 | 103 | 153 | P | V
5728.04 58.02 |[-15.98 74 47.2 35.78 716 | 3212 | 103 | 153 | P | V
5725.88 46.53 -7.47 54 35.71 35.78 716 | 3212 | 103 | 153 | A \Y
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)]|(deg) |(P/A)|(HV)
802.11n 11019 4369 |-30.31| 74 52.19 | 38.61 | 10.08 [ 57.19 | 100 | 0 | P | H
HT40 16530 46.29 |-27.71 74 49.74 41.45 12.2 57.1 100 0 P H
CH 102 11019 43.69 |-30.31 74 52.19 | 38.61 | 10.08 | 57.19 | 100 0 P |V
5510MHz 16530 47.67 |-26.33 74 5112 | 4145 | 122 | 57.1 | 100 | O P |V
802.11n 11340 44.3 -29.7 74 52.18 38.87 | 10.25 57 100 0 P H
HT40 17010 53.92 |(-20.08 74 56.53 42.09 | 12.44 | 57.14 | 100 0 P H
CH 134 11340 43.29 |-30.71 74 51.17 38.87 | 10.25 57 100 0 P \%
5670MHz 17010 50.49 |(-23.51| 74 53.1 | 42.09 | 12.44 | 57.14 | 100 | O P |V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5464.88 68.6 -5.4 74 58.3 35.56 6.94 322 | 100 | 239 | P | H
5469.84 53.84 | -0.16 54 43.54 | 35.56 6.94 322 | 100 | 239 | A | H
* 5528 91.98 - - 8155 | 35.61 7 3218 | 100 | 239 | A | H
* 5528 104.12 - - 93.69 | 35.61 7 3218 | 100 | 239 | P | H
802.11ac 5757 54.33 |-19.67| 74 4345 | 3581 | 7.18 | 3211 | 100 | 239 | P | H
VHT80 5741.56 43.67 |-10.33 54 32.81 | 35.79 7.18 | 3211 | 100 | 239 | A | H
CH 106 5464.56 67.19 | -6.81 74 56.89 | 35.56 6.94 322 | 110 | 174 | P | V
5530MHz 5469.68 52.88 | -1.12 54 4258 | 3556 | 6.94 | 322 | 110 | 174 | A | V
* 5532 89.67 - - 79.22 | 35.63 7 3218 | 110 | 174 | A | V
* 5532 101.48 - - 91.03 | 35.63 7 3218 | 110 | 174 | P | V
5736.28 53.52 |-20.48 74 42.68 | 35.79 7.16 | 32.11 | 110 | 174 | P | V
5748.52 43.54 |-10.46 54 32.68 | 35.79 7.18 | 3211 | 110 | 174 | A | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
802.11ac 11061 40.67 |-33.33 74 49.08 | 38.65 10.1 | 57.16 | 100 0 P | H
VHT80 16590 46.92 |-27.08 74 50.24 | 41.52 | 12.26 | 57.1 | 100 0 P | H
CH 106 11061 42.47 |-31.53 74 50.88 | 38.65 10.1 | 57.16 | 100 0 P |V
5530MHz 16590 452 | -28.8 74 4852 | 4152 | 1226 | 57.1 | 100 | O P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

15E band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11380 4411 |-29.89 74 5191 | 3891 | 10.26 | 56.97 | 100 0 P | H
802.11ac
17070 48.36 |-25.64 74 51.09 | 42.07 | 12.47 | 57.27 | 100 0 P
VHT80
CH 138 11380 4435 |-29.65 74 52.15 | 38.91 | 10.26 | 56.97 | 100 0 P |V
17070 41.68 |-12.32 54 44,41 | 42.07 | 12.47 | 57.27 | 100 0 AV
5690MHz
17070 52.88 |-21.12 74 55.61 | 42.07 | 12.47 | 57.27 | 100 0 P |V
1. No other spurious found.
Remark ) -
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR471416-04D

15E Emission below 1GHz

WIFI 802.11n HT40 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable [Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(HIV)
153.66 35.53 | -7.97 435 55.23 10.8 1.28 | 31.78 P | H
226.83 28.26 |-17.74 46 48.6 9.86 157 | 31.77 P | H
! 277.86 40.36 | -5.64 46 57.57 | 12.82 173 | 31.76 | 189 | 201 | P | H
416.9 36.82 -0.18 46 49.99 | 16.58 2.06 | 3181 P | H
681.5 26.42 |-19.58 46 35.44 20.4 262 | 32.04 P | H
802.11n
761.3 30.1 -15.9 46 37.11 22.19 277 | 31.97 P | H
HT40
LE 69.96 26.66 |-13.34 40 51.13 6.4 0.92 | 31.79 P |V
154.47 30.64 |-12.86| 43.5 50.33 10.8 129 | 31.78 P |V
217.92 21.77 |-24.23 46 42.73 9.28 1.54 | 31.78 P |V
463.8 35.41 |-10.59 46 47.67 | 17.44 216 | 3186 | 172 | 150 | P | V
616.4 25.87 |-20.13 46 35.31 | 20.11 249 | 32.04 P |V
772.5 28.4 -17.6 46 35.47 22.1 2.78 | 31.95 P |V
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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samranas. FCC/IC RF Test Report Report No. : FR471416-04D

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted

emissions shall not exceed the level of the fundamental frequency per 15.209(c).

! Test result is over limit line.

P/A | Peak or Average

H/V Horizontal or Vertical
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samranas. FCC/IC RF Test Report

Report No. : FR471416-04D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |[Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HNV)
802.11b 2390 5545 |-1855 74 | 5451 | 32.22 | 458 | 3586 | 103 | 308 | P | H
CHO1
2419MHzZ 2390 43.54 |-10.46| 54 42.6 | 3222 | 458 | 3586 | 103 | 308 | A | H
3. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
4. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
3. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
4. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
3. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
4. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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